



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

14 - 15, Sadarmangala Industrial Area, Whitefield Road,

Bengaluru - 560048

An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org

E-mail id : customercare@shriraminstitute-bangalore.org

TEST CERTIFICATE

NO : C2/0000022128

Issued To :

Client Code : (PUNE01A1956)

ADITYA POLYMERS

PLOT NO.49, WMDC IND.ESTATE ,KHARABWAD

AMBETHAN ROAD, CHAKAN, TAL KHED

PUNE

MAHARASHTRA-410501

Kind Attn: MR.MUKESH GHATE

Date : 23/08/2019

Job No : 1907-2-B141-508

Booking No : RG1920/2/684

Booking Date : 22/07/2019

Customer Ref No. : e mail

Customer Ref Dt. : 04/06/2019

ULR NO. :

Sample Description: Sample described as "Dr.Bond, APD-7030" was received.

TEST RESULTS

(As per EN 204:2016)

SI.NO.	TESTS	RESULTS	REQUIREMENTS	CONFORMITY
(Durability class - D3)				
1	Adhesive Strength, N/mm ² (Conditioned according to EN 205)			
a.	7days in standard conditions (23±2°C and 50±5%RH)	12.2	10 Min	Yes
b.	7days in standard conditions (23±2°C and 50±5%RH) and 4 days in cold water (at 20±5°C)	2.2	2 Min	Yes
c.	7days in standard conditions (23±2°C and 50±5%RH), 4 days in cold water (at 20±5°C) and 7 days in standard conditions (23±2°C and 50±5%RH)	9.8	8 Min	Yes

Received Date : 22-07-2019

Completed Date : 23-08-2019

AUTHORISED SIGNATORY

EMPLOYEE CODE:(7136)

GC-01(Rev-05)

1/1